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Aljmand

1.1 - Axle and Fender Group

SN 39-000001 and UP

AXLE INSTALL

111548_A

FENDER INSTALL

111557_A

1.1
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Night-Lite V-Series

1.1 - Axle and Fender Group

SN 39-000001 and UP

%
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%
&

Iltem Part No. Part Description Qty.
1 107128 AXLE 13" HUBS 1
2 102106 AXLE HARDWARE KIT LONG 1
3 112801 13" WHEEL/TIRE ASSEMBLY 2
4 650297 FENDER 13 INCH MOLDED EMBEDDED DECAL 2
5 053023 /?'6-18 x 1 1/2 CARRIAGE BOLT PL 8
6 045217 USH NUT 8
7 047010 51 WASHER PL 8
8 044031 5/16- K% HEX NUT PL 8

Q.

O//t.
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%
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1.2 - Tongue Install Group
SN 39-000001 and UP
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Night-Lite V-Series

1.2 - Tongue Install Group

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 111146P TONGUE FOLDING REVERSIBLE COUPLER 1
2 047025 1/2 FLAT WASHER PL 4
3 046225 1/2-13 x4 1/2 HEX HEAD CS GR5 PL 2
4 044048 1/2-13 NYLOCK HEX NUT PL 2
5 047015 g FLAT WASHER PL 2
6 049040 TY CHAIN SINGLE CLASS llI 2
7 044043 716- YLOCK HEX NUT PL 2
8 046159 7/16-14'x1_1/4 HEX HEAD CS GR5 PL 2
9 108726 TOP CRA}@ACK TUBE JACK 1
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1.3 - Tongue Coupler Options

SN 39-000001 and UP

COUPLER INSTALL

108683_C

108699 B

PINTLE INSTALL

111145_A

1.3
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Night-Lite V-Series

1.3 - Tongue Coupler Options

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 109977 COUPLER BALL 2.00 ADJUSTABLE STAMPED 1
109976 COUPLER BALL 2.313 ADJUSTABLE STAMPED 1
2 046255 5/8-11 x 5 HEX HEAD CS GR5 PL 4
3 044053 5/8-11 NYLOCK HEX NUT PL 4
4 047031 FLAT WASHER HDND PL 10
5 106720 PINTLE 3.00 ADJUSTABLE 1
6 111148P BLE COUPLER TONGUE MOUNT 1

0.
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1.4 - Outriggers Group

SN 39-000001 and UP

111558_A
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Night-Lite V-Series

1.4 - Outriggers Group

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 109855P NLV OUTRIGGER WELDMENT 2
2 108726 TOP CRANK JACK TUBE MOUNT 2
3 650723 RETENSION PIN RIGHT/LEFT 2
4 047005 1/4 FLAT WASHER PL 4
5 046010 -20 x 3/4 HEX HEAD CS GR5 SS 4
6 044023 1 NYLOCK HEX NUT PL 4
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2.1 - Trailer Base Parts (1 of 3)

SN 39-000001 and UP

RADIATOR ACCESS AND
EXHAUST PIPE GUARD

111939_A
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Night-Lite V-Series

2.1 - Trailer Base Parts (1 of 3)
SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 109861P PANEL SIDE RIGHT 1
2 109862P PANEL SIDE LEFT 1
3 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MS TP F 8
4 111945P EXHAUST PIPE GUARD 1
5 045216 1/4-20 TINNERMAN NUT 3
6 041050 1 x 3/4 PH-TRUSS HEAD MS SS MACHINE SCREW 2
7 109871P CESS RADIATOR CAT 1
8 041021 #10- H-ROUND HEAD MS PL 4
9 102435 KNURL S w/ RETAINER 1
10 044016 #10-24 KE NUT PL 4
11 1

%0,
O
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2.1 - Trailer Base Parts (2 of 3)
SN 39-000001 and UP

STRINGER INSTALL FRONT COVER
INSTALL

111939_A
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Night-Lite V-Series

2.1 - Trailer Base Parts (2 of 3)

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MS TP F 12
2 111454P NLV STRINGER WELMENT 1
3 046015 1/4-20 x 1 HEX HEAD CS GR5 PL 2
4 044021 1/4-20 KEPS HEX NUT PL 2
5 047009 1/4 FLAT WASHER SAE SS 2
6 109875P MENT COVER FRONT 1
7 105408 T NUT DOUBLE SPLIT 6

Q.
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2.1 - Trailer Base Parts (3 of 3)

SN 39-000001 and UP

REAR DOOR INSTALL

REAR DOOR
ASSEMBLY

DOOR CATCH INSTALL 111939_A
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Night-Lite V-Series

2.1 - Trailer Base Parts (3 of 3)

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 041050 1/4-20 x 3/4 PH-TRUSS HEAD MS SS MACHINE SCREW 5
2 044021 1/4-20 KEPS HEX NUT PL 5
3 041021 #10-24 x 1/2 PH-ROUND HEAD MS PL 4
4 109870P PLATE CATCH SLAM LATCH 1
5 109873P LDMENT COVER REAR 1
6 111457P MENT REAR COVER HINGE 1
7 111456 2
8 680459 SLAMZA 1
9 044018 #10-24 K HEX NUT PL 4
10 330437 BALL STU 2
11 044090 5/16-18 TOP LOC X NUT PL 2
12 105245 CYLINDER GAS SPRING LOCKING 1

'O"og,
¢
Cx.
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2.2 - Air Inlet Cover
SN 39-000001 and UP

N

111940_A

Night-Lite V-Series Parts Catalog
©2017 Allmand™ Bros. ., Inc. 2 » 2



Night-Lite V-Series

2.2 - Air Inlet Cover

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 109863P PANEL COVER AIR INLET 1
2 105408 GROMMET NUT DOUBLE SPLIT 4
3 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MS TP F 4

2.2
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2.3 - Lift Bow
SN 39-000001 and UP

111934_A
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Night-Lite V-Series

2.3 - Lift Bow

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 109837P LIFT BOW NLV 1
2 047025 1/2 FLAT WASHER PL 4
3 044048 1/2-13 NYLOCK HEX NUT PL 2
4 046225 1/2-13 x 4 1/2 HEX HEAD CS GR5 PL 4

2.3
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2.4 - Manual Canister
SN 39-000001 and UP

111937_A

2.4



Night-Lite V-Series

2.4 - Manual Canister

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 106916 MEGA CANISTER PRODUCT MANUAL 1
2 041050 1/4-20 x 3/4 PH-TRUSS HEAD MS SS MACHINE SCREW 3
3 044021 1/4-20 KEPS HEX NUT PL 3

24
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2.5 - Trailer Lighting
SN 39-000001 and UP
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Night-Lite V-Series

2.5 - Trailer Lighting

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 102825 OVAL LAMP GROMMET 2
2 102721 LED TAIL LAMP STOP TURN 2
3 106212 LIGHT LED MARKER AMBER 2
4 106211 LIGHT LED MARKER RED 2
5 107605 UNT LED LIGHT CLEAR 1
6 107857 TONGUE TAIL LIGHT HARNESS 1
7 041050 1/4 4 PH-TRUSS HEAD MACHINE SCREW 2
8 044021 1/4- PSHEX NUT PL 2
9 650542 11/41D OD GROMMET 2
10 310212 #10 CUSH P 1/4 HOLE 3
11 110256 TRIM PANEL RET. R 3

NS 107266 SCHEMATIC TAIELIGHT HARNESS 1
NS 107489 HARNESS MARKE TS REAR 1
NS 107490 HARNESS MARKER LI FRONT 1
NS 107858 BASE HARNESS TAIL LIG 1
NS 107861 TAIL LIGHT PIGTAIL SHORT PLUG HARNESS 2
NS 107268 FRONT MARKER LIGHTS SCH C 1
NS 107493 1

*NS - NOT SHOWN

REAR MARKER LIGHT SCHEMATI @
2

%

2.5
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3.1 - Vertical Tower Pivot Support
SN 39-000001 and UP

111560_A
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Night-Lite V-Series

3.1 - Vertical Tower Pivot Support
SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 110248P PIVOT SECTION SUPPORT 1
2 620550 LOCKING KNOB 1
3 110220P TOWER PULLEY PANEL 1
4 047035 3/4 FLAT WASHER PL 2
5 044059 ’?-1 6 JAM NUT 1
6 046272 L CAT SCREW 3/4 x 5 1/2 GRADE 5 1
7 047025 1 T WASHER PL 6
8 041070 1/4- /4 SL-HEX WASHER HEAD MS TP F 2
9 046180 1/2-13 x EX HEAD CS GR5 PL 6
10 044043 7/16-14 N HEX NUT PL 6

%
/\
e
%
C.
%
27
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3.2 - Manual Vertical Tower Section 1

SN 39-000001 and UP

111562_A

3.2

eries Parts Catalog
|
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Night-Lite V-Series

3.2 - Manual Vertical Tower Section 1

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 650110 .312 TOWER PAD 2
2 650109 .375 TOWER PAD 2
3 100160 2 1/2 PULLEY BALL BEARING 5
4 102906 5/8 x 1 1/4 CLEVIS PIN 5
5 041023 x 3/8 PH-ROUND HEAD MS PL 8
6 045042 C ERPIN 1/8 x 1 1/2 5
7 043100 5 OOTHLOCK WASHER PL 1
8 046242 5/8- 1 HEAD CS GR5 PL 1
9 047055 1" ID NAR&V RIM PLATED MACHINE BUSHING 2
10 620545 3/4” HAIR W}UP RATED 1
11 107365 WINCH CABLE 1
12 110248P PIVOT SECTION ORT 1
13 110335P MANUAL WINCH T WELDMENT 1

110335-20 MANUAL WINCH TOWE LDMENT - GALVANIZED 1

O
%,

O/ .
/7
%

3.2
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3.3 - Electric Winch Vertical Tower Section 1 (1 of 3)
SN 39-000001 and UP

ELECTRIC WINCH INSTALL

%
i

]

112243_A
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Night-Lite V-Series

3.3 - Electric Winch Vertical Tower Section 1 (1 of 3)

SN 39-000001 and UP

Item Part No. Part Description Qty.

1 109833P ELECTRIC WINCH TOWER 5 INCH SECTION 1
109833-20 | ELECTRIC WINCH TOWER 5 INCH SECTION GALVANIZED 1

2 650110 .312 TOWER PAD 2
3 650109 .375 TOWER PAD 2
4 100160 /2 PULLEY BALL BEARING 1
5 102906 1 1/4 CLEVIS PIN 1
6 041023 # /8,PH-ROUND HEAD MS PL 8
7 045042 CO PIN 1/8 x 1 1/2 1
8 110248P PIVOT SE&N SUPPORT 1
9 043100 5/8 INTL TWOCK WASHER PL 1
10 046242 5/8-11 x HEX HE GR5 PL 1
11 047055 1” ID NARROW ATED MACHINE BUSHING 2
12 620545 3/4” HAIR PIN CLIP 1
13 109998 ELECTRIC WINCH C 1
14 110022 ELECTRIC WINCH ASSE 1
109992 1

ELECTRIC WINCH C1000 (\/\N@?NLY

3.3
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3.3 - Electric Winch Vertical Tower Section 1 (2 of 3)

SN 39-000001 and UP

Y

]

B
I

Ve

112243_A

WINCH COVER
INSTALL

LIMIT SWITCH

DETAIL
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Night-Lite V-Series

3.3 - Electric Winch Vertical Tower Section 1 (2 of 3)

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD 4
2 310212 #10 CUSH CLAMP 1/4 HOLE 1
3 022024 #12 CUSH CLAMP 1
4 047005 1/4 FLAT WASHER PL 1
5 110214P CTRIC WINCH COVER PLATE 1
6 109993 ETIC LIMIT SWITCH 2
7 102573 /4 HEX HEAD CS GR5 ZINC 1

NS 110044 "EECTRIC WINCH TO LIMIT SWITCH CORD 1
NS 110117 ELECTR}R 1

*NS - NOT SHOWN

éﬂCH SCHEMATIC

K
/\
e
%
C.
%
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3.3 - Electric Winch Vertical Tower Section 1 (3 of 3)
SN 39-000001 and UP

I )
| 9
| J
112243_B
Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

3.3 - Electric Winch Vertical Tower Section 1 (3 of 3)
SN 39-000001 and UP

Item Part No. Part Description Qty.
1 044021 1/4-20 KEPS HEX NUT PL 2
2 111957P HOLD DOWN BATTERY BRACKET 1
3 111953P WINCH HOLE COVER PLATE 1
4 047010 5/16 FLAT WASHER PL 2
5 046115 -16 x 1 1/4 HEX HEAD CS GR5 PL 2
6 044038 3416 NYLOCK HEX NUT PL 2
7 041050 /4 PHILLIPS TRUSS HEAD MACHINE SCREW 2

2,
%,
Qx.
//(O
%
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3.4 - Vertical Tower Section 2
SN 39-000001 and UP

V/@ 111562_A
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Night-Lite V-Series

3.4 - Vertical Tower Section 2

SN 39-000001 and UP

Item Part No. Part Description Qty.

1 107182P | TOWER WELDMENT 4 INCH SECTION 1

107182-20 | TOWER WELDMENT 4 INCH SECTION - GALVANIZED 1
2 320185 CABLE 3/16 STEEL 10’ 1
3 620084 3/16 CABLE CLIP 3
4 045040 6 CABLE THIMBLE 3/16 WIRE ROPE 1
5 650110 OWER PAD 2
6 650109 . ER PAD 2
7 100160 21/ BALL BEARING 1
8 102906 5/8 X 1 1&% PIN 1
9 041023 #10 x 3/8 WND HEAD MS PL 8
10 045042 COTTER PIN 1/8 2 1
11 022150 FERRULE 10-12°A 1
12 109988 MAGNET 1/4 x 1/4 x 1

3.4
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3.5 - Vertical Tower Section 3
SN 39-000001 and UP

0 111562_A
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Night-Lite V-Series

3.5 - Vertical Tower Section 3

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 320185 CABLE 3/16 STEEL 10’ 1
2 620084 3/16 CABLE CLIP 3
3 045040 3/16 CABLE THIMBLE 3/16 WIRE ROPE 1
4 100062 3/8 UHMW SPACER 1
5 352280 PUASTIC TOWER PAD 2
6 100446 AD SMALL 1
7 100160 LEY BALL BEARING 1
8 102906 4 CLEVIS PIN 1
9 041023 #10 x 3/8A£:ROUND HEAD MS PL 8
10 045042 COTTER Wx 11/2 1
11 022150 FERRULE 10-12 1
12 110353P | TOWER WELD INCH SECTION 1

110353-20 | TOWER WELDME H SECTION - GALVANIZED 1

o

0/
¢,
%)

3.5
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3.6 - Vertical Tower Section 4
SN 39-000001 and UP

111562_A
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Night-Lite V-Series

3.6 - Vertical Tower Section 4

SN 39-000001 and UP

/\
&S
.

O
%,

Item Part No. Part Description Qty.
1 320185 CABLE 3/16 STEEL 10° 1
2 620084 3/16 CABLE CLIP 3
3 045040 3/16 CABLE THIMBLE 3/16 WIRE ROPE 1
4 100160 2 1/2 PULLEY BALL BEARING 1
5 102906 x 11/4 CLEVIS PIN 1
6 045042 C ERPIN 1/8 x 1 1/2 1
7 022150 10-12 AWG 1
8 107137P TO DMENT 2 INCH SECTION 1

107137-20 TOWER %MENT 2 INCH SECTION - GALVANIZED 1

O//t.

3.6

%
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3.7 - Vertical Tower Round Section and Light Bar
SN 39-000001 and UP

109888_A

A

111562_A
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Night-Lite V-Series

3.7 - Vertical Tower Round Section and Light Bar

SN 39-000001 and UP

O
%,

Item Part No. Part Description Qty.
1 101813 .7811D x 2 OD x 1/2 HDPE WASHER 4
2 650550 .785 x 2 HDPE WASHER 4
3 047035 3/4 FLAT WASHER PL 4
4 044058 3/4-10 NYLOCK HEX NUT PL 4
5 108934P HT BAR WELDMENT NL5000 1
6 044033 5MB6°18 NYLOCK HEX NUT PL 4
7 046050 51 1 HEX HEAD CS GR5 PL 4
8 107139P RO ER SECTION 1

107139-20 ROUND %R SECTION - GALVANIZED 1
9 105626 CORD GR »NYLON BLACK 1
10 022035 1/2 CORD GRIP 1
11 041070 1/4-20 x 3/4 SL- ASHER HEAD MS TP F 6
12 108933P FRONT COVER LI R 1
13 104979 CLEARANCE SPACEFT@\I UNTHREADED 4

O//t.

3.7

%
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3.8 - Manual Vertical Tower Winch Install Group
SN 39-000001 and UP

112483_A

Night-Lite V-Series Parts Catalog
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Night-Lite

V-Series

3.8 - Manual Tower Winch Install Group

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 047201 5/8 BUSHING 2
2 100160 2 1/2 PULLEY 2
3 108910 WINCH BRAKE 3 1/8 INCH DIAMETER HUB 1
4 712032 WINCH HANDLE 1
5 109865P ’?fLDMENT MOUNT WINCH 1
6 046243 x 2 1/2 HEXHEAD CS PL 1
7 044053 5 LOCK HEX NUT PL 1
8 047010 5/1 SHER PL 6
9 046115 3/8-16 x EX HEAD CS GR5 PL 6
10 044038 3/8-16 NYL: EX NUT PL 6
11 102906 5/8 x 1 1/4 CLEVIS 1
12 045042 COTTER PIN 1/8 1

,o,oa
¢,

O//t.

%

3.8
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Aljmand

3.9 - Vertical Tower Cord
SN 39-000001 and UP

112003_A
112004_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

3.9 - Vertical Tower Cord

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 022035 1/2 CORD GRIP NUT 2
2 022016 #6 CUSH CLAMP 1/4 HOLE 2
3 044021 1/4-20 KEPS HEX NUT PL 2
4 102573 1/4-20 x 3/4 HEX HEAD CS GR5 ZINC 2
5 105626 RD GRIP 1/2” NYLON BLACK 2
NS 109972 DARD TOWER CORD ASSEMBLY 1
NS 112007 L R CORD ASSEMBLY 1
“NS - NOT SHOWN /6
/\

K
/\
e
%
C.
%
27
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Aljmand

4.1 - 1250W Lamps with 60Hz 120V Ballasts Group
SN 39-000001 and UP

BREAKER BOX
INSTALL
==
(0 o ; s

BALLAST MOUNT
INSTALL

111931_A

Night-Lite V-Series Parts Catalog
©2017 Allmand™ Bros., Inc. 4. 1



Night-Lite V-Series

4.1 - 1250W Lamps with 60Hz 120V Ballasts Group

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 104481 1250W 28uF 60Hz 120V BALLAST 2
2 109834P PLATE MOUNT BALLAST 1
3 100670 3/8-16 x 1 1/4 CARRIAGE BOLT 4
4 045218 3/8 PUSH NUT 4
5 047010 ’?'6 FLAT WASHER PL 4
6 044038 NYLOCK HEX NUT PL 6
7 046110 3 HEX HEAD CS GR5 PL 2
8 046037 1/4- /4 HEX HEAD CS GR5 PL 2
9 044023 1/4-20 N%K HEX NUT PL 2
10 610221 LAMP 125 4
11 610209 SUPPORT TIP LA HO 4
12 610210 FIBERGLASS T " LAMP SUPPORT 4
13 041200 #8-32 x 1/2 HEX W. HEAD INDT 8
14 044013 #8-32 NYLOCK HEX 8
15 105916 3/4 CORD GRIP NYLON 4
16 022036 3/4 CORD GRIP NUT O 4

NS 107470 BALLAST CORD NL5000 O( 4
NS 112038 NLV BALLAST CORD SCHEMATICé 1

*NS - NOT SHOWN

*

g/
%

4.1

Night-Lite V-Series Parts Catalog
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Aljmand

4.2 - 1250W 60Hz 120V Ballast Box Assembly Group
SN 39-000001 and UP

104481_D

Night-Lite V-Series Parts Catalog
©2017 Allmand™ Bros., Inc. 4.2



Night-Lite V-Series

4.2 - 1250W 60Hz 120V Ballast Box Assembly Group

SN 39-000001 and UP

*NS - NOT SHOWN

O
%,

O/ .
/7
%

Item Part No. Part Description Qty.
1 105914P MOUNT PLATE BALLAST BOX 1
2 053006 1/4-20 x 3/4 CARRIAGE BOLT 8
3 047009 1/4 FLAT WASHER SAE SS 9
4 044023 1/4-20 NYLOCK HEX NUT PL 9
5 100718 -20 x 2 1/4 CARRIAGE BOLT 1
6 105916 CORD NYLON 3/4 2
7 102752 TOP MODULAR BOX 1
8 041029 #8-32 X 1/2 HEX WASHER HEAD SCREW 4
9 044003 #8-32 Nﬁs NUT 4
10 100392P TABBED d&?ﬂTOR CLAMP 1
11 022036 3/4 CORD GRIP 2
12 109606 BALLAST KIT 1250W*60Hz 120/240V 28uF (INCLUDES 100329) 2
13 100329 CAPACITOR 28uF 2

NS 105286 SCHEMATIC 60Hz 125@ 1

4 2 Night-Lite V-Series Parts Catalog

©2017 Allmand™ Bros., Inc.




Aljmand

4.3 - 1000W Lamps with 60Hz 120V Ballasts Group
SN 39-000001 and UP

BREAKER BOX
INSTALL
==
(0 o ; s

BALLAST MOUNT
INSTALL

111932_A
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©2017 Allmand™ Bros., Inc. 4.3



Night-Lite V-Series

4.3 - 1000W Lamps with 60Hz 120V Ballasts Group

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 102400 1000W 60Hz 120V BALLAST 2
2 109834P PLATE MOUNT BALLAST 1
3 100670 3/8-16 x 1 1/4 CARRIAGE BOLT 4
4 045218 3/8 PUSH NUT 4
5 047010 ’?'6 FLAT WASHER PL 4
6 044038 NYLOCK HEX NUT PL 6
7 046110 3 HEX HEAD CS GR5 PL 2
8 046037 1/4- /4 HEX HEAD CS GR5 PL 2
9 044023 1/4-20 N%K HEX NUT PL 2
10 610211 LAMP 100 4
11 610209 SUPPORT TIP LA HO 4
12 610210 FIBERGLASS T " LAMP SUPPORT 4
13 041200 #8-32 x 1/2 HEX W. HEAD INDT 8
14 044013 #8-32 NYLOCK HEX 8
15 105916 3/4 CORD GRIP NYLON 4
16 022036 3/4 CORD GRIP NUT O 4

NS 107470 BALLAST CORD NL5000 O( 4
NS 112038 NLV BALLAST CORD SCHEMATICé 1

*NS - NOT SHOWN

*

g/
%

4.3
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Aljmand
4.4 - 1000W 60Hz 120V Ballast Box Assembly Group

SN 39-000001 and UP

102400_D

4.4

., Inc

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

4.4 - 1000W 60Hz 120V Ballast Box Assembly Group

SN 39-000001 and UP

*NS - NOT SHOWN

O
%,

Item Part No. Part Description Qty.
1 105914P MOUNT PLATE BALLAST BOX 1
2 053006 1/4-20 x 3/4 CARRIAGE BOLT 8
3 047009 1/4 FLAT WASHER SAE SS 9
4 044023 1/4-20 NYLOCK HEX NUT PL 9
5 100718 -20 x 2 1/4 CARRIAGE BOLT 1
6 105916 CORD NYLON 3/4 2
7 102752 TOP MODULAR BOX 1
8 680608P | TAB CAPACITOR CLAMP 1
9 310115 CAPAC|w§"4uF 1000W 2
10 310124 BALLAST h?w 60Hz 120V 2
11 041029 #8-32 x 1/2 HEX ER HEAD SCREW 4
12 044003 #8-32 NC KEPS NU 4
13 022036 3/4 CORD GRIP N 2

NS 105287 SCHEMATIC BALLAS@ 60Hz 120V 1

O//t.

4.4

%

Night-Lite V-Series Parts Catalog
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Aljmand

4.5 - 1000W Lamps with 50Hz 120V Ballasts Group
SN 39-000001 and UP

BREAKER BOX
INSTALL
==
(0 o ; s

BALLAST MOUNT
INSTALL

111933_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

4.5 - 1000W Lamps with 50Hz 120V Ballasts Group

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 102402 1000W 50Hz 120V BALLAST 2
2 109834P PLATE MOUNT BALLAST 1
3 100670 3/8-16 x 1 1/4 CARRIAGE BOLT 4
4 045218 3/8 PUSH NUT 4
5 047010 ’?'6 FLAT WASHER PL 4
6 044038 NYLOCK HEX NUT PL 6
7 046110 3 HEX HEAD CS GR5 PL 2
8 046037 1/4- /4 HEX HEAD CS GR5 PL 2
9 044023 1/4-20 N%K HEX NUT PL 2
10 610211 LAMP 100 4
11 610209 SUPPORT TIP LA HO 4
12 610210 FIBERGLASS T " LAMP SUPPORT 4
13 041200 #8-32 x 1/2 HEX W. HEAD INDT 8
14 044013 #8-32 NYLOCK HEX 8
15 105916 3/4 CORD GRIP NYLON 4
16 022036 3/4 CORD GRIP NUT O 4

NS 107470 BALLAST CORD NL5000 O( 4
NS 112038 NLV BALLAST CORD SCHEMATICé 1

*NS - NOT SHOWN

*

g/
%

4.5
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4.6 - 1000W 50Hz 120V Ballast Box Assembly

SN 39-000001 and UP

102402_E

4.6

s., Inc.

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

4.6 - 1000W 50Hz 120V Ballast Box Assembly

SN 39-000001 and UP

*NS - NOT SHOWN

4.6

Item Part No. Part Description Qty.
1 105914P MOUNT PLATE BALLAST BOX 1
2 053006 1/4-20 x 3/4 CARRIAGE BOLT 8
3 047009 1/4 FLAT WASHER SAE SS 9
4 044023 1/4-20 NYLOCK HEX NUT PL 9
5 100718 -20 x 2 1/4 CARRIAGE BOLT 1
6 105916 CORD NYLON 3/4 2
7 102752 TOP MODULAR BOX 1
8 680608P TAB CARACITOR CLAMP 1
9 041029 #8-32 x &X WASHER HEAD SCREW 4
10 044003 #8-32 NC KEPSINUT 4
11 310116A BALLAST KIT 100 OHz 2
12 022036 3/4 CORD GRIP 2
13 310115A CAPACITOR 26UF 540V 2

NS 105288 SCHEMATIC BALLAS@ 50Hz 1

Night-Lite V-Series Parts Catalog
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Aljmand

4.7 - LED Lamps with LED Drivers Group

SN 39-000001 and UP

BREAKER BOX
INSTALL — —x

~
BALLAST MOUNT k
INSTALL fD

111961_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

4.7 - LED Lamps with LED Drivers Group

SN 39-000001 and UP

*NS - NOT SHOWN

O/ .
/7
%

Night-Lite V-Series Parts Catalog

Iltem Part No. Part Description Qty.
1 111959 FOUR DRIVER LED LIGHTING 1
2 100670 3/8-16 x 1 1/4 CARRIAGE BOLT 2
3 045218 3/8 PUSH NUT 2
4 047010 5/16 FLAT WASHER PL 2
5 044038 25-1 6 NYLOCK HEX NUT PL 3
6 046110 x 1 HEX HEAD CS GR5 PL 1
7 046037 174 3/4 HEX HEAD CS GR5 PL 2
8 044023 1/4-304YLOCK HEX NUT PL 2
9 105916 3/4 COR P NYLON 3
10 022036 3/4 CORD uT 3
11 064025 11/16 IN. PLASTICA# 1
12 109834P PLATE MOUNT BALM 1
13 111451 CONSSIN KUEM2-320NED LIGHT 4

NS 111462 CONSSIN LED LIGHT DRIVER KIT (INCL. 111449 & 111451) 1
NS 111998 OUTPUT CORD LED DRIV Y} 1
NS 111997 INPUT CORD LED DRIVER Nk, 2
NS 110096 NLV LED DRIVERS SCHEMAﬂceé 1

4-7 ©2017 Allmand™ Bros., Inc.




Aljmand

4.8 - LED Drivers Assembly Group
SN 39-000001 and UP

_\
il
O}
del |-

111462_A
111959_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

4.8 - LED Drivers Assembly Group

SN 39-000001 and UP

*NS - NOT SHOWN

Iltem Part No. Part Description Qty.
1 111465P MOUNT PLATE LED DRIVER 1
2 041012 SCREW MS #8-32 x 1/2 PL 18
3 044003 #8-32 NC KEPS NUT 18
4 105626 CORD GRIP 1/2 NYLON BLACK 8
5 022035 1/2 CORD GRIP NUT 8
6 105916 GRIP NYLON 3/4 3
7 022036 3/4 GRIP NUT 3
8 111960P LED JUNCTION BOX 1
9 111449 CONSSI%-SZO-MA LED DRIVER 4

NS 111462 CONSSIN Jf{GHT AND DRIVERKIT (INCL. 111449 & 111451) 1

%

/\
%

&

O//t.

4.8

%
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Aljmand

4.9 - SHO and LED Light Fixtures

SN 39-000001 and UP

LED LIGHT | SHO LIGHT
INSTALL | INSTALL

112008_A

CORD GRIPS
INSTALL

111554_E 105468 _B '
111968 _B 105470_B 1=

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

4.9 - SHO and LED Light Fixtures

SN 39-000001 and UP

*NS - NOT SHOWN

Item Part No. Part Description Qty.
1 650147 LAMPHOLDER SHO LIGHT NO LAMPS 4
650144 LAMPHOLDER SHO LIGHT WITH 1000W LAMPS 4
100633 LAMPHOLDER SHO LIGHT WITH 1250W LAMPS 4
2 111451 CONSSIN KUEM2-320 LED LIGHT 4
3 650550 5" x 2" HDPE WASHER 4
4 047035 FLAT WASHER PL 4
5 044058 AOJNYLOCK HEX NUT PL 4
6 101813 .78119x 2.0D x 1/2 HDPE WASHER 4
7 105626 CORD e&z” NYLON BLACK 4
8 022035 1/2 CORDW\IUT 4
NS 650159 SHO LIGHT LAMPBAD 16/3 CORD PIG TAIL 4
NS 111462 CONSSIN LED L AND DRIVER KIT (INCL. 111449 & 111451) 1
NS 112039 SCHEMATIC 4 LA ID WIRED 1
NS 110106 SCHEMATIC LED L|G>—'@HT BAR 1

0
%,

O/ .
/7
%

4.9
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Aljmand
4.10 - SHO Light Assembly Group

SN 39-000001 and UP

105485_B

105244_C

4.10



Night-Lite V-Series

4.10 - SHO Light Assembly Group

SN 39-000001 and UP

Item Part No. Part Description Qty.
-- 105244 COMPLETE LAMP ASSEMBLY 1
1 047016 3/8 FLAT WASHER SAE ZINC 2
2 044037 3/8-24 NYLOCK HEX NUT PL 2
3 660130 YOKE MOUNT SHO LAMP 1
4 046005 -20 x 1/2 HEX HEAD CS GR5 PL 2
5 022022 # SH CLAMP 1/4 HOLE 1
6 041040 # 1 1/2 PH-ROUND HEAD MS SS 2
7 610201 RE 1
8 610202 LENS CI—&&EL SET SHO LIGHT 2
9 610203 GLASS LENS', 1
10 610207 INTERIOR COVE TE WITHOUT HOLE 1
11 610208 INTERIOR COVER PEATE WITH HOLE 1
12 610213 GASKET SOCKET 2
13 610217 SILICONE GASKET 4 1
14 045142 3/8-24 x 3/8-16 x 2 STUD ¢ o~ 2
15 041028 #10-24 x 1/2 HEX WASHER )’!@DT 8
16 044019 #10-24 NYLOCK HEX NUT SS 6 2
17 610206 CASTING END SHO 7 1
18 047019 NYLON BUSHING 3/4 OD x .385 ID \'4 4
19 044021 1/4-20 KEPS HEX NUT PL 2
20 510007 1/2 CORD GRIP % 1
21 610214 ELBOW 1/2 SLB SHO ENTRANCE 1
22 610215 1/2 NPT NIPPLE 1
23 610205 SOCKET CASTING END SHO 1
24 041257 #10-32 x 3/8 SL-HEX WASHER HEAD MS GRND 1
25 610212 CERAMIC SOCKET 1
26 610219 GROUND WIRE LAMPHOLDER SHO ENTRANCE 1

4.10

Night-Lite V-Series Parts Catalog
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mand

4.11 - SHO Light SAF-T-Visor

N

SN 39-000001 and UP

610017M_A

4.11



Night-Lite V-Series

4.11 - SHO Light SAF-T-Visor

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 045070 #10-24 HOOK SQ BEND BOLT 8
2 610017 SAF-T VISOR SHO LAMP (*SEE NOTE) 4
3 044016 #10-24 KEPS HEX NUT PL 8

*NOTE: SAF-T VISOR MUST BE INSTALLED WITH LIP BETWEEN GASKET AND GLASS LENS.

4.11

Night-Lite V-Series Parts Catalog
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5.1 - SLS Key Start Control Box (1 of 2)
SN 39-000001 and UP

CONTROL PANEL
INSTALL

SLS MODULE AND SLS HARNESS

i
) %)
CONTROL PANEL INSTALL @" g Ut
& g

111478_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

5.1 - SLS Key Start Control Box (1 of 2)

SN 39-000001 and UP

*NS - NOT SHOWN

Iltem Part No. Part Description Qty.
1 111427P BOX CONTROL 1
2 108053 SLS 1.1 MODULE 1
3 108024 HARNESS SLS CONTROL PANEL 1
4 112404P PANEL CONTROL LSC/SLS 1
5 106273 IGNITION SWITCH LEVER STYLE 1
6 340014 METER DIGITAL 1
7 111428P ONTROL PANEL BOX 1
8 111946P PLA VIDER DC CONTROL BOX 1
9 041050 1/4-20 x -TRUSS HEAD MS SS MACHINE SCREW 2
10 045216 1/4-20 TIN N NUT 2
11 041021 #10-24 x 1/2 PH-RQUND HEAD MS PL 2
12 044019 #10-24 NYLOCK HEX 2
13 650542 11/4I1Dx11/20DG 2
14 043017 #10 INTL TOOTHLOCK : 1
15 041019 #10-32 x 3/8 PH-ROUND HEADL-MS PL 4
16 043050 1/4 INTL TOOTHLOCK WAS 1
17 046015 1/4-20 x 1 HEX HEAD CS GR5 PQ( 1
18 044021 1/4-20 KEPS HEX NUT PL 6,\ 1
19 044023 1/4-20 NYLOCK HEX NUT PL \—éO 1

20 110297 NLV CONTROL BOX DECAL O 1
NS 112040 SCHEMATIC SLS RELAY 9 1

5.1

Night-Lite V-Series Parts Catalog
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5.1 - SLS Key Start Control Box (2 of 2)
SN 39-000001 and UP

CONTROL BOX
INSTALL

CONTROL DOOR
ASSEMBLY

CONTROL DOOR
INSTALL

111478_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

5.1 - SLS Key Start Control Box (2 of 2)

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 106528 SPRING COMPRESSION 3/8 x 3/4 1
2 111481 WINGKNOB PADLOCKABLE BLACK 1
3 111424P PANEL DOOR CONTROL BOX 1
4 111482 LATCH CAM STRAIGHT 1
5 111425 PN HINGE 1
6 041050 1 x 3/4 PH-TRUSS HEAD MS SS MACHINE SCREW 4
7 045216 1/4 INNERMAN NUT 4
8 045041 2

CO %5/64X 1 IN.
O/\

K
/\
e
%
C.
%
27
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Aljmand

5.2 - SLS Harness Control Panel
SN 39-000001 and UP

@(Lk usmann © y/@ %/ [ H

108024_A




Night-Lite V-Series

5.2 - SLS Harness Control Panel

SN 39-000001 and UP

Item Part No. Part Description Qty.
-- 108024 NEW HARNESS SLS CONTROL PANEL 1
1 105199 BUSSMANN 45 PIN BOARD MODULE 1
2 105201 35 AMP SPST RELAY 2
3 105202 50 AMP SPST RELAY 1
4 105204 SISTOR 680HM 1
5 105832 UIT BREAKER 30A 1
6 105843 USE 1
7 105844 1
8 105876 1

5.2

Night-Lite V-Series Parts Catalog
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5.3 - LSC Control Box (1 of 3)
SN 39-000001 and UP

CONTROL PANEL
INSTALL

SLS MODULE AND SLS HARNESS
CONTROL PANEL INSTALL

111478_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

5.3 - LSC Control Box (1 of 3)

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 111427P BOX CONTROL 1
2 108053 SLS 1.1 MODULE 1
3 105210 HARNESS LSC CONTROL PANEL 1
4 112404P NLV CONTROL PANEL LSC/SLS 1
5 107404 2.1 MODULE 1
6 111428P R CONTROL PANEL BOX 1
7 111946P DIVIDER DC CONTROL BOX 1
8 041050 1/4- /4 PH-TRUSS HEAD MS SS MACHINE SCREW 2
9 045216 1/4-20 Tl MAN NUT 2
10 041021 #10-24 x 1 OUND HEAD MS PL 2
11 044019 #10-24 NYLOCK UT SS 2
12 650542 11/41IDx11/2 MMET 2
13 043017 #10 INTL TOOTHL ASHER 1
14 041019 #10-32 x 3/8 PH-ROUN D MS PL 4
15 043050 1/4 INTL TOOTHLOCK WA 1
16 046015 1/4-20 x 1 HEX HEAD CS GR 1
17 044021 1/4-20 KEPS HEX NUT PL 1
18 044023 1/4-20 NYLOCK HEX NUT PL 6,\ 1

NS 112623 TRANSFORMER 117/6.3V SCHEMATIE. /¢, ¢ 1
NS 105895 LSC SCHEMATIC 1

*NS - NOT SHOWN

%

5.3
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Aljmand

5.3 - LSC Control Box (2 of 3)
SN 39-000001 and UP

CONTROL BOX
INSTALL

CONTROL DOOR
ASSEMBLY

CONTROL DOOR
INSTALL

111478_A
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Night-Lite V-Series

5.3 - LSC Control Box (2 of 3)

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 106528 SPRING COMPRESSION 3/8 x 3/4 1
2 111481 WINGKNOB PADLOCKABLE BLACK 1
3 111424P PANEL DOOR CONTROL BOX 1
4 111482 LATCH CAM STRAIGHT 1
5 111425 PN HINGE 1
6 041050 1 x 3/4 PH-TRUSS HEAD MS SS MACHINE SCREW 4
7 045216 1/4 INNERMAN NUT 4
8 045041 2

CO %5/64X 1 IN.
O/\

K
/\
e
%
C.
%
27
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5.3 - LSC Control Box (3 of 3)

SN 39-000001 and UP

ALARM

INSTALL T\@
Yo, /:
R S8

CONTROL PANEL
ASSEMBLY

111478_A
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Night-Lite V-Series

5.3 - LSC Control Box (3 of 3)

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 112404P NLV CONTROL PANEL LSC/SLS 1
2 107404 LSC 2.1 MODULE 1
3 105188P LSC BACK BRACKET 1
4 105846 ALARM 102 DB 1
5 101067 ST SWITCH 1
6 044021 0 KEPS HEX NUT 2
7 103738 T WASHER 2
8 041200 / X WASHER HEAD 2
9 041078 1/4 x 1/2}%UPS TRUSS HEAD MACHINE SCREW 2
10 110297 DECAL C L BOX 1

%,
@)
%,
Qx.
//(O
7)

5.3
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5.4 - LSC Harness Control Panel

SN 39-000001 and UP
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Night-Lite

V-Series

5.4 - LSC Harness Control Panel

SN 39-000001 and UP

Item Part No. Part Description Qty.
-- 105210 HARNESS LSC CONTROL PANEL COMPLETE 1
1 105199 BUSSMANN 45 PIN BOARD MODULE 1
2 105201 35 AMP SPST RELAY 3
3 105202 50 AMP SPST RELAY 1
4 105203 CKING DIODE KEYED 5
5 105204 STOR 680HM 1
6 105832 IT, BREAKER 30A 1
7 105843 5A 2
8 105844 15A MINUBSEG\E 1
9 105876 7.5A MINI 1
10 101067 1

SPST SWl:ﬁ‘
%
/\
%
(/O
//( .

%

5.4
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5.5 - Electric Winch Control
SN 39-000001 and UP

DETAIL A TOGGLE SWITCH

INSTALL

° :

I

BATTERY AND
BREAKER WIRE
INSTALL

111478_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

5.5 - Electric Winch Control
SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 044021 1/4-20 KEPS HEX NUT PL 2
2 102573 1/4-20 x 3/4 HEX HEAD BOLT 2
3 112292 SHORT STOP BREAKER BRACKET 1
4 112290 50AMP 12V SHORT STOP CIRCUIT BREAKER 1
5 102698 D BOOT CIRCUIT BREAKER COVER 1
6 102453 LE SWITCH SINGLE POLE 1
7 112366 16/, TRIC WINCH TO TOGGLE SWITCH CORD 1
8 112364 BA SHORT STOP BREAKER RED 6 AWG WIRE 1
9 110046 ELECTR CH TO SHORT STOP BREAKER RED 6 AWG WIRE 1
10 112277 ELECTRIC TO BATTERY BLACK 6 AWG WIRE 1
NS 1

110117 SCHEMATIC ELE C WINCH
*NS - NOT SHOWN %
A,
O
%,
O/ .
0
%)

Night-Lite V-Series Parts Catalog
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Aljmand

5.6 - Circuit Breaker Box (1 of 2)
SN 39-000001 and UP

BREAKER BOX
ASSEMBLY

111485_A
CIRCUIT BREAKER 111489_A
INCLUDES SCREW 111491_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

5.6 - Circuit Breaker Box (1 of 2)

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 111431P CIRCUIT BREAKER BOX PANEL 1
2 350354 35 AMP DOUBLE POLE BREAKER 1
3 041018 #6-32 x 1/4 PH-ROUND HEAD MS PL MACHINE SCREW 8
4 041012 SCREW MS #8-32 x 1/2 PL 14
5 044003 #8:32 NC KEPS NUT 14
6 330458 1 P SPST BREAKER SWITCH 4
7 620560 2
8 109025 REL 7VAC 30 AMP 12VDC COIL 4
9 111430P CIRCUIT%KER BOX 1
10 044021 1/4-20 KE NUT PL 1
11 044023 1/4-20 NYLOCK H UT PL 1
12 046015 1/4-20 x 1 HEX S GR5PL 1
13 110299 DECAL BREAKER 1
14 105219 RELAY 30 AMP 1
15 103864 FUSE HOLDER INLINE BL 1
16 104990 FUSE BLADE 2 AMP ATO/AT 1
17 108057 POWER FILAMENT 266 SERIEQ( 1

NS 112035 SCHEMATIC MAIN BREAKER TO L 1

*NS - NOT SHOWN

5.6
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Aljmand
5.6 - Circuit Breaker Box (2 of 2)

SN 39-000001 and UP

BREAKER BOX

INSTALL

111489_A

5.6



Night-Lite V-Series

5.6 - Circuit Breaker Box (2 of 2)

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 111429P CIRCUIT BREAKER BOX MOUNT 1
2 106318 LOW VOLTAGE INSULATOR 1-1/4”, 1/4-20 1
3 111430P CIRCUIT BREAKER BOX 1
4 105626 CORD GRIP 1/2” NYLON BLACK 1
5 022035 /1” CORD GRIP NUT 1
6 330463 11/46 RUBBER GROMMET 1
7 045003 1/4 -1/2 STUD PL 1
8 045216 1/4- NERMAN NUT 2
9 044021 1/4-20 K EX NUT PL 6
10 041078 1/4-20 x 1/ USS HEAD MS SS 1
11 7

..
o
¢,

041050 1/4-20 x 3/4 -Tg HEAD MS SS MACHINE SCREW

O//t.

5.6

%
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Aljmand

5.7 - 20A GFCI and 30A Twistlock Outlets Install Group
SN 39-000001 and UP

INSTALL

=

OUTLET PANEL @

ASSEMBLY OUTLET PANEL

COVER INSTALL

BREAKER BOX
INSTALL

111490_A

T

111486_A
112221_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

5.7 - 20A GFCI and 30A Twistlock Outlets Install Group
SN 39-000001 and UP

*NS - NOT SHOWN

Iltem Part No. Part Description Qty.

1 653102 4-PRONG 30A 125-250V TWISTLOCK RECEPTACLE 1
330491 3-PRONG 30A 250V TWISTLOCK RECEPTACLE 1

2 330499 20A GFCI RECEPTABLE 1
3 105916 3/4” CORD GRIP NYLON 2
4 022036 'gn CORD GRIP NUT 2
5 111476P T PANEL 1
6 105627 1 D,GRIP NYLON 2
7 022038 17C GRIP NUT 2
8 650138 CIRCUIT%KER 20A PUSH BUTTON 1
9 330456 30A DPST IT BREAKER 1
10 041259 #6-32 x 1/2 PH-FL EAD MS PL 4
11 044004 #6-32 KEPS HE L 4
12 041021 #10-24 x 1/2 PH-R EAD MS PL 4
13 041018 #6-32 x 1/4 PH-ROUND, MS PL 2
14 112278 HORIZONTAL WEATHERP. COVER 2
15 111477P OUTLET PANEL COVER 1
16 041050 1/4-20 x 3/4 PH-TRUSS HEAD M@(MACHINE SCREW 3
17 044021 1/4-20 KEPS HEX NUT PL é,\ 3
NS 112037 1-GFCI, 1-30A OUTLET PANEL SCHEMATIE, ¢ 1
NS 110439 CORD 10/4 240V TWISTLOCK O 1
NS 110438 CORD 12/3 GFCI OUTLET 9 1

5.7
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Aljmand

5.8 - 30A RV Plug Adapter
SN 39-000001 and UP

112571_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

5.8 - 30A RV Plug Adapter

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 112403P RV PLUG ADAPTER TRAY 1
2 045216 1/4-20 TINNERMAN NUT 3
3 112400 RV PLUG ADAPTER 1
4 041050 1/4-20 x 3/4 PH-TRUSS HEAD MACHINE SCREW 3
5 112402 1

%YARD 36 INCHES

o
-

5.8
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Aljmand

5.9 - Emergency Stop
SN 39-000001 and UP

S/

112622_B

5.9



Night-Lite V-Series

5.9 - Emergency Stop

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 650460 EMERGENCY STOP OPERATOR BUTTON 1
2 650461 EMERGENCY STOP CONTACT BLOCK 1
3 022021 #10 CUSH CLAMP 1
4 041050 1/4-20 x 3/4 PH-TRUSS HEAD MS SS MACHINE SCREW 1
5 105567 ERGENCY STOP DECAL 1

NS 108867 GENCY STOP SCHEMATIC 1
NS 105991 CY STOP WIRE HARNESS 1

*NS - NOT SHOWN

0.

i@
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o

¢
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%
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Aljmand

6.1 - Engine Mounting Group

SN 39-000001 and UP

111136_A

6.1



Night-Lite V-Series

6.1 - Engine Mounting Group

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 107028 ENGINE ISOLATOR THREADED MOUNT LIGHT DUTY 4
2 053020 5/16-18 x 1 CARRIAGE BOLT PL 10
3 047010 5/16 FLAT WASHER PL 12
4 045217 5/16 PUSH NUT 10
5 044033 6-18 NYLOCK HEX NUT PL 10
6 046133 6 x 2 HEX HEAD CS GR8 PL 4
7 109857 RAY 1
8 041070 /4 SKOTTED HEX WASHER HEAD MS TP F 4
9 030054 TRIMLO& x 3/4 x 32.00 1
10 110393P LOWER RM)‘OR LOWER 1

NS 112724 1

*NS - NOT SHOWN

LIGHT DUTY EN%MOUNT SERVICE KIT

..
O
%
Qx.
//O
Z

6.1
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Aljmand

6.2 - Coolant Reservoir Tank

SN 39-000001 and UP

111136_A

6.2

., Inc

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

6.2 - Coolant Reservoir Tank

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 650027 RESERVOIR WITH BRACKET 1
2 053005 1/4-20 x 1/2 CARRIAGE BOLT PL 2
3 044021 1/4-20 KEPS HEX NUT PL 2
4 102268 COOLANT HOSE 1/4 x 44.0 1
5 102268 OLANT HOSE 1/4 x 28.0 1

6.2
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Aljmand

6.3 - Kubota Engine Assembly Group (1 of 3)
SN 39-000001 and UP

111467_A

Night-Lite V-Series Parts Catalog
©2017 Allmand™ Bros., Inc. 6.3



Night-Lite V-Series

6.3 - Kubota Engine Assembly Group (1 of 3)
SN 39-000001 and UP

Item Part No. Part Description Qty.
1 047010 5/16 FLAT WASHER PL 8
2 042151 M10 SPLIT LOCK WASHER PL 4
3 042038 M10 x 20MM x 1.25MM HEX HEAD CS GR 8.8 PL 4
4 045034 #16 HOSE CLAMP 4
5 102131 SPLIT LOCK WASHER PL 2
6 042031 25MM x 1.25 HEX HEAD CS GR8.8 PL 2
7 102127 MM x 1.25 HEX GR 8.8 PLATED 2
8 042081 25 NYLOCK HEX NUT PL METRIC 2
9 043050 1/4 INTL)’&JH LOCK WASHER 2
10 042018 M6 x 1.0MMX M HEX HEAD CS GR 8.8 PL 2
11 713086 1 3/8 MUFFLER C P 2
12 047005 1/4 FLAT WASHER 4
13 103470P BRACKET ENGINE RIGHT WELDMENT KUBOTA 1
14 105393 RADIATOR KUBOTA ZI%‘ 1
15 107119 RADIATOR HOSE UPPERKUBOTA 1
16 107120 RADIATOR HOSE LOWER KB@ 1
17 107356P MOUNT WELDED AIR FILTER 6 1
18 109800 TAIL PIPE KUBOTA 7 1
19 103579P TAILPIPE MOUNT D1105 NL PRO I \'4 1
20 650262 AIR CLEANER RADIAL SEAL 1

650290 AIR FILTER % 1
21 650263 MOUNTING BAND AIR CLEANER 1
22 352139 BOX MUFFLER 1
23 104479 ENGINE D1005 NRTC/NTE KUBOTA 1
NS 045038 #32 HOSE CLAMP 2
NS 101734 AIR CLEANER HOSE KUBOTA D1005/D1105 1

RADIATOR KIT KUBOTA (INCLUDES PART NUMBERS 105393,

NS 107347 107119, & 107120) ( 1
NS 108043 HARNESS KUBOTA 1
NS 105875 KUBOTA CHARGE CIRCUIT FUSE 1
NS 108044 KUBOTA ENGINE HARNESS SCHEMATIC 1

*NS - NOT SHOWN

6.3
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Aljmand

6.3 - Kubota Engine Assembly Group (2 of 3)

SN 39-000001 and UP

|
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111467_A
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Night-Lite V-Series

6.3 - Kubota Engine Assembly Group (2 of 3)
SN 39-000001 and UP

Item Part No. Part Description Qty.
1 042151 M10 SPLIT LOCK WASHER PL 4
2 042038 M10 x 20MM x 1.25MM HEX HEAD CS GR 8.8 PL 4
3 103469P BRACKET ENGINE FOOT LEFT WELDMENT KUBOTA 1
4 920745 FUEL FILTER 1
5 920743 OIL FILTER 1
6 103331 PUMP 1

ILTER KIT (INCLUDES PART NUMBERS 920745,
NS 108962 920743’ & 650290) ( 1
NS 340302 HIGH TE WITCH 1
NS 340301 OIL PRES SWITCH 1
NS 920751 1

*NS - NOT SHOWN

%0,
O
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Aljmand

6.3 - Kubota Engine Assembly Group (3 of 3)
SN 39-000001 and UP

UPPER RADIATOR
MOUNT INSTALL

111467_A
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Night-Lite V-Series

6.3 - Kubota Engine Assembly Group (3 of 3)
SN 39-000001 and UP

Item Part No. Part Description Qty.
1 105408 GROMMET NUT DOUBLE SPLIT 4
2 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MS TP F 6
3 047010 5/16 FLAT WASHER PL 6
4 046046 5/16-18 x 1/2 HEX HEAD CS GR5 PL 6
5 044033 6-18 NYLOCK HEX NUT PL 4
6 041071 S W MACHINE PHILLIPS HEAD ROUND 5/16-18 x 3/4 PLATED | 4
7 110318P UARD KUBOTA 1
8 107184P FA R SHORT JB RADIATOR 1
9 112413P TOP RAD%R MOUNT 1

/\
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e
%
C.
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Aljmand

6.4 - Kubota Oil Line
SN 39-000001 and UP

111942_A

Night-Lite V-Series Parts Catalog
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Night-Li

te V-Series

6.4 - Kubota Oil Line

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 848299 DRAIN VALVE M12 x 1.5 - 3/8 HOSE 1
2 081017 3/8 YELLOW FUEL HOSE x 26 INCHES 1
3 104865 3/8 HOSE x 1/2 NPT BARBED TO FEMALE 1
4 610215 1/2 NPT NIPPLE 1

6.4
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Aljmand

6.5 - Mitsubishi Engine Assembly Group (1 of 4)
SN 39-000001 and UP

111135_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

6.5 - Mitsubishi Engine Assembly Group (1 of 4)

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 047010 5/16 FLAT WASHER PL 8
2 044033 5/16-18 NYLOCK HEX NUT PL 2
3 045035 #20 HOSE CLAMP 4
4 047016 3/8 FLAT WASHER SAE ZINC 4
5 042038 0 x 20mm x 1.25mm HEX HEAD CS GR8.8 PL 4
6 044080 6 TOP LOCK HEX NUT PL 2
7 105744 ) FLER U-BOLT 1
8 042151 LIT LOCK WASHER PL 2
9 053020 5/16-18 &RRIAGE BOLT PL 2
10 042079 M8 x 1.25 P LOCK NUT 4
1 102127 8mm x 35mm x 1. X GR8.8 PLATED 2
12 042081 M8 x 1.25mm N HEX NUT PL METRIC 2
13 105393 RADIATOR SMALL ES1.0L/1.1L 1
14 108241 RADIATOR HOSE UPP TSUBISHI L3E 1
15 108435 RADIATOR HOSE LOWE UBISHI L3E 1
16 068090 CABLE TIE 8 A, 2
17 108239P ENGINE BRACKET RIGHT WE% 1
18 108690P AIR CLEANER BRACKET WELDM 5000 1
19 650263 MOUNTING BAND AIR CLEANER = ¢ 1
20 650262 AIR CLEANER RADIAL SEAL 1

650290 AIR FILTER % 1
21 108246P MUFFLER BRACKET 1
22 108245 MUFFLER MITSUBISHI L3E 1
23 108377 MITSUBISHI L3E TIER 4 FINAL ENGINE 1
NS 108311 SCHEMATIC ENGINE HARNESS 1
NS 108041 ENGINE HARNESS MISTUBISHI L3E 1
NS 108369 CHARGE CIRCUIT FUSE 40AMP 1

*NS - NOT SHOWN

6.5
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Aljmand

6.5 - Mitsubishi Engine Assembly Group (2 of 4)
SN 39-000001 and UP

111135_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

6.5 - Mitsubishi Engine Assembly Group (2 of 4)

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 045038 #32 HOSE CLAMP 2
2 047016 3/8 FLAT WASHER SAE ZINC 2
3 042038 M10 x 20mm x 1.25mm HEX HEAD CS GR8.8 PL 4
4 100670 3/8-16 x 1 1/4 CARRIAGE BOLT 2
5 044038 -16 NYLOCK HEX NUT PL 2
6 042151 PLIT LOCK WASHER PL 4
7 047005 1 WASHER PL 2
8 046020 1/4- 1 HEX HEAD CS GR5 PL 2
9 044023 1/4-20 N)&K HEX NUT PL 2
10 108266P ENGINE BWT LEFT WELDMENT 1
1 101734 AIR INTAKE HOS ALL ENGINES 1
12 108430 FUEL FILTER 1
13 108429 OIL FILTER 1
14 108897 FUEL PUMP @ 1
15 108248P FUEL PUMP BRACKET 1

2
%,

O/ .
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%

6.5
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SN 39-000001 and UP

UPPER RADIATOR
MOUNT INSTALL
111135_A
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Aljmand
6.5 - Mitsubishi Eng

ine Assembly Group (3 of 4)

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

6.5 - Mitsubishi Engine Assembly Group (3 of 4)
SN 39-000001 and UP

Item Part No. Part Description Qty.
1 105408 GROMMET NUT DOUBLE SPLIT 4
2 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MS TP F 6
3 047010 5/16 FLAT WASHER PL 6
4 046047 5/16-18 x 3/4 HEX HEAD CS GR5 PL 6
5 044033 6-18 NYLOCK HEX NUT PL 4
6 041071 S W MACHINE PHILLIPS HEAD ROUND 5/16-18 x 3/4 PLATED | 4
7 108243P UD MITSUBISHI L3E 1
8 110316P FIN GUARD MITSUBISHI L3E 1
9 112413P UPPER %TOR MOUNT 1
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Aljmand
6.5 - Mitsubishi Engine Assembly Group (4 of 4)

SN 39-000001 and UP

DETAILA

DETAILC

DETAIL D

111135_A

DETAIL B

6.5
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Night-Lite V-Series

6.5 - Mitsubishi Engine Assembly Group (4 of 4)

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 433400 #4 HOSE CLAMP 4
2 108713 TEE FITTING FOR .25in. OD TUBE 1
3 081005 HOSE 1/4 OD x .035 WALL 250WP FUEL LINE BK x 1.5 1
4 081005 HOSE 1/4 OD x .035 WALL 250WP FUEL LINE BK x 11.0 1
5 081018 SE 5/16 BLACK FUEL LINE x 18.0 1
6 081018 5/16 BLACK FUEL LINE x 18.0 1

s
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Aljmand

6.6 - Mitsubishi Oil Line

SN 39-000001 and UP

111951_A

6.6
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Night-Lite V-Series

6.6 - Mitsubishi Oil Line

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 100901 DRAIN VALVE M18 x 1.5 - 3/8 HOSE 1
2 104865 3/8 HOSE x 1/2 NPT BARBED TO FEMALE 1
3 081017 HOSE 3/8 YELLOW LINE x 26.0 1
4 610215 1/2 NPT NIPPLE 1

6.6
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Aljmand

6.7 - Ground Strap

SN 39-000001 and UP

MITSUBISHI
INSTALL

112482_A

KUBOTA
INSTALL

111556_A
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Night-Lite V-Series

6.7 - Ground Strap

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 340105 GROUND STRAP 1
2 053020 5/16-18 x 1 CARRIAGE BOLT PL 1
3 043060 5/16 INTL TOOTH LOCK WASHER 1
4 047010 5/16 FLAT WASHER PL 1
5 044033 5/46-18 NYLOCK HEX NUT PL 1
6 042151 PLIT LOCK WASHER 1
7 042038 x20mm x 1.25mm HEX HEAD CS GR8.8 PL 1
8 043070 3/8 2

%TH LOCK WASHER PL

6.7
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Aljmand

6.8 - Battery Install Group

SN 39-000001 and UP

111495_A

111496_A

6.8




Night-Lite V-Series

6.8 - Battery Install Group

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 111503P BATTERY HOLDDOWN STRAP 1
2 100342 1/4-20 x 1 CARRIAGE BOLT PL 1
3 047005 1/4 FLAT WASHER PL 1
4 044023 1/4-20 NYLOCK HEX NUT PL 1
5 713098 TTERY CABLE BLACK 2GA 36” (NEGATIVE) 1
6 027026 (? 1

%RY CABLE RED 2GA 48” (POSITIVE)

6.8
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Aljmand

6.9 - Fuel Tank
SN 39-000001 and UP

FUEL TANK FUEL TANK DOOR
INSTALL ASSEMBLY

111920_A




Night-Lite V-Series

6.9 - Fuel Tank

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 108921 TANK POLY 45 GALLON 1
2 109856 FUEL TANK SHELL 1
3 041050 1/4-20 x 3/4 PH-TRUSS HEAD MACHINE SCREW 3
4 044021 1/4-20 KEPS HEX NUT PL 3
5 045023 GE APF & ALT BOARDS 1
6 044016 # 4 KEPS HEX NUT PL 4
7 041021 # x,1/2 PH-ROUND HEAD MS PL 4
8 109872 PA CCESS FUEL FILL 1
9 045066 BOLT EY;(E -20x 1 ZINC 1
10 106528 SPRING Cé:’ SSION 3/8 x 3/4 1
11 047009 1/4 FLAT WASHE SS 1
12 044023 1/4-20 NYLOCK HEX-NUT PL 1
13 108924 FUEL TANK LINER 1

6.9
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Aljmand

6.10 - Fuel Sender
SN 39-000001 and UP

111920_A

6.10



Night-Lite V-Series

6.10 - Fuel Sender

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 102556 #8 x 3/4 SCREW 5
2 112641 VERTICAL SHAFT FUEL LEVEL SENDER 1

NS 110090 FUEL LEVEL SENDER HARNESS 1

*NS - NOT SHOWN ¢
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Aljmand

6.11 - Kubota Fuel Lines

SN 39-000001 and UP

DETAILA

111921_A

6.11



Night-Lite V-Series

6.11 - Kubota Fuel Lines

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 433400 #4 HOSE CLAMP 4
2 081018 HOSE 5/16” FUEL LINE x 3.0 1
3 106134 REDUCER FITTING HOSE BARB 1
4 081018 HOSE 5/16” FUEL LINE x 30.0 1
5 081005 LON HOSE 1/4 OD x .035 WALL 250WP FUEL LINE BK 1

<
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6.12 - Mitsubishi Fuel Lines
SN 39-000001 and UP

DETAIL B

\

111924_A
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Night-Lite V-Series

6.12 - Mitsubishi Fuel Lines

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 433400 #4 HOSE CLAMP 4
2 081018 HOSE 5/16” FUEL LINE x 3.0 1
3 106134 REDUCER FITTING HOSE BARB 1
4 081018 HOSE 5/16” FUEL LINE x 30.0 1
5 081005 LON HOSE 1/4 OD x .035 WALL 250WP FUEL LINE BK 1

<

6.12
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SN 39-000001 and UP

Aljmand
7.1 - Coliseum 6/8kW 50/60Hz Generator

MISTUBISHI
INSTALL
108900_A
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Night-Lite V-Series

7.1 - Coliseum 6/8kW 50/60Hz Generator

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 043065 3/8 SPLITLOCK WASHER PL 10
2 046115 3/8-16 x 1 1/4 HEX HEAD CS GR5 PL 8
3 046041 5/16-18 x 1/2 PT FLANGE HEAD BOLT 6
4 042151 M10 SPLITLOCK WASHER PL 8
5 042041 m x 1.25mm x 30mm HEX HEAD 8
6 042028 1.25mm x 16mm SOCKET BUTTON HEAD CS 8
7 108858 OR 50/60Hz COLISEUM 6/8kW 1

NS 108892 1

*NS - NOT SHOWN
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Aljmand
7.2 - 6/4 Generator Cord Install Group

SN 39-000001 and UP

111930_A

7.2



Night-Lite V-Series

7.2 - 6/4 Generator Cord Install Group

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 108911 LOCKING DOME PLUG 1.375 1
2 105628 CORD GRIP 1 1/4 NYLON BLACK 2
3 350363 1 1/4 CORD GRIP NUT 2
4 111929 GENERATOR CORD 6/4 1

NS 107480 SCHEMATIC GEN SIDE 6/4 CORD 1

<%

7.2
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Aljmand

8.1 - Left Side Decals
SN 39-000001 and UP

~ B ——

ACAUTION =Y [ZSWARNING]

el n’ﬂgi‘?w : | 1.

Standing under light tower mast and Keep bystanders away from light

fixtures during lowering operation tower during lowering and raising
could result in death or serious injury. | operations. Snow and ice could Contacting power lines when Raising light tower prior to
cause an uncontrolled raising light tower will result positioning outriggers and
= condition in winch that in death or serious injury. lowering jacks could cause
could result in minor to machine rollover resulting in
moderate injury. death or serious injury.

€,

Handling light fixtures when they are | Keep clear of light fixtures 2 O‘ '

hot could result in death or serious when illuminated or hot.
injury.

(< ! y

Make sure pawl . " K
engages gear. Apply Keep light tower far away Position outriggers and lower
silicone to rachet pawl from power lines. jacks on a stable surface
A % and spacer. before raising light tower.
O) ’ 107965 107253
iy g
<§=0% b -

Looking at illuminated light fixtures Do not look directly at illuminated
could result in serious injury. light fixtures.

108999

LEFT SIDE

O

107462

©

==

107254

®

it

111504_A
111917_A
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Night-Lite V-Series

8.1 - Left Side Decals

SN 39-000001 and UP

%

/\
%

&

Iltem Part No. Part Description Qty.
1 112134 ALLMAND WHITE GOLD STRIPE DECAL 1
2 112233 NIGHT-LITE V-SERIES LEFT DECAL 1
3 108999 VERTICAL TOWER 3 PANEL WARNING DECAL 1
4 107253 POWER LINE DANGER AND OUTRIGGERS WARNING DECAL 1
5 107254 F@RKLIFT DECAL 2
6 107462 OWN POSITION DECAL 1
7 107965 UTION DECAL 1

Q.

O//t.

8.1

%

Night-Lite V-Series Parts Catalog
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Aljmand

8.2 - Left Side Door Panels and Back Side Decals

SN 39-000001 and UP

LEFT SIDE DOOR
PANELS DECALS

Allmand“ Parts &

Service

Contact your authorized dealer

or visit
www.allmand.com
or call
1-800-562-1373

107975

104753

Entering electrical
compartment while equipment
is in operation will result in
death or serious injury.

Shut down equipment before

entering electrical
compartment.

ULTRA LOW SULFUR FUEL ONLY.
S =15 MG/KG

®

107967 )

BACK SIDE

111504_A

111917_A

Night-Lite V-Series Parts Catalog
©2017 Allmand™ Bros., Inc.

8.2



Night-Lite V-Series

8.2 - Left Side Door Panels and Back Side Decals

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 112232 ALLMAND BLACK 21 INCH DECAL 1
2 112234 NIGHT-LITE V-SERIES RIGHT DECAL 1
3 107992 WWW.ALLMAND.COM DECAL 1
4 107975 PARTS & SERVICE DECAL 1
5 107251 ZARDOUS VOLTAGE DANGER DECAL 1
6 107967 SULFUR FUEL DECAL 1
7 107993 TURED IN THE USA DECAL 1
8 104753 2

/8’39
0,

O
%,

O//t.

8.2

%

Night-Lite V-Series Parts Catalog
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Aljmand

8.3 - Right Side Decals

SN 39-000001 and UP

Contact with hot exhaust gases and

parts could cause serious injury.
Avoid hot exhaust gases. Keep hands
and combustible materials away from
hot parts.

107462

O

—
—

L = 107969

E 107973

RIGHT SIDE

1N

‘B
Z

Standing under light tower mast and
fixtures during lowering operation
could result in death or serious injury.

<oy
Ty

Keep bystanders away from light
tower during lowering and raising
operations.

Handling light fixtures when they are
hot could result in death or serious
injury.

Keep clear of light fixtures
when illuminated or hot.

Looking at illuminated light fixtures
could result in serious injury.

Do not look directly at illuminated
light fixtures.

108999 v,

£

107254

°J 111504_A
111917_A

Night-Lite V-Series Parts Catalog
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Night-Lite V-Series

8.3 - Right Side Decals

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 112134 ALLMAND WHITE GOLD STRIPE DECAL 1
2 112234 NIGHT-LITE V-SERIES RIGHT DECAL 1
3 108999 VERTICAL TOWER 3 PANEL WARNING DECAL 1
4 107465 HOT SURFACE WARNING DECAL 1
5 107254 F@RKLIFT DECAL 2
6 107462 OWN POSITION DECAL 1
7 107973 AIN DECAL 1
8 107969 1

O
To
.
@)
%,
O//t.

%

8.3
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Aljmand

8.4 - Front Side Decals
SN 39-000001 and UP

oK }

107462

- LIGHT BAR DETAIL

«Tog

Standing under light tower mastand | Keep bystanders away from light
fixtures during lowering operation tower during lowering and raising
could result in death or serious injury. | operations.

TN

Handling light fixtures when they are | Keep clear of light fixtures '
hot could result in death or serious | when illuminated or hot.
injury.
4
Looking at lluminated light fixtures Do not look directly at illuminated . mm o mm mm mm mm - mm mm mm mm mm mm mm mm mm e m
could result in serious injury. light fixtures.

100959 FRONT SIDE

®
, \ e

==

6 -
Ty

*| LU
L L HD

Sa

entering electrical compartment. /@

. ) 111504_A

@ 111917_A

| L DANGER

/N

Entering electrical compartment
while equipment is in operation
will result in death or serious
injury.

Shut down equipment before

Night-Lite V-Series Parts Catalog
©2017 Allmand™ Bros., Inc. 8.4



Night-Lite V-Series

8.4 - Front Side Decals

SN 39-000001 and UP

8.4

Iltem Part No. Part Description Qty.
1 112232 ALLMAND BLACK 21 INCH DECAL 1
2 112233 NIGHT-LITE V-SERIES LEFT DECAL 1
3 108999 VERTICAL TOWER 3 PANEL WARNING DECAL 1
4 109011 HAZARDOUS VOLTAGE VERTICAL DANGER DECAL 1
5 107462 TJE DOWN POSITION DECAL 2
6 107459 R ALIGNMENT DECAL 1

o

Night-Lite V-Series Parts Catalog
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Aljmand

8.5 - Top Side Decals

SN 39-000001 and UP

Excessive towing speed could result
in death or serious injury.

2300 Ibs.
1045 kg.

107453

<
65 mph (105 km/h) max

Do not exceed 65mph (105km/h)
when towing trailer.

Failure to lower light tower and
secure in aligned position could

Opening cap on hot radiator
could result in death or
serious injury.

Failure to follow warnings,
instructions, and operator’s
manual could result in death or
serious injury.

1]

Open rear door to locate operator’'s manual. Read
and follow operator’s manual before operating or
servicing this equipment.

®

107990

cause light fixtures to detach
resulting in death or serious injury.

==

Lower light tower and secure in
aligned position before towing trailer.

107464

Breathing diesel engine exhaust exposes you to

chemicals known to the State of California to cause
A cancer and birth defects or other reproductive harm.

+ Always start and operate the engine in a well-
ventilated area.

« Ifin an enclosed area, vent the exhaust to the
outside.

+ Do not modify or tamper with the exhaust system
+ Do not idle the engine except as necessary.

For more information go www.P65warnings.ca.gov/diesel

12141 )

/|

TOP SIDE

111917_A

I

. T N e
1 @@HUE@I-"-

)
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Night-Lite V-Series

8.5 - Top Side Decals

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 107464 EXCESSIVE TOWING DECAL 1
2 107453 LIFT HOOK WEIGHT DECAL 1
3 107990 OPERATOR WARNING DECAL 1
4 110303 MANUAL WINCH TOWER INSTRUCTIONS DECAL 1

110304 /EJ‘ECTRIC WINCH TOWER INSTRUCTIONS DECAL 1

107256 ANUAL WINCH TOWER INSTRUCTIONS DECAL 1

107519 L TRIC WINCH TOWER INSTRUCTIONS DECAL 1

5 112141 PR ITION 65 WARNING DECAL 1

6 110296 RADIAT RNING DECAL 1
/\

K
/\
e
%
C.
%
27

8.5
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Aljmand

8.6 - Interior Decals
SN 39-000001 and UP

BREAKER BOX DETAIL

NE=
®

Contact with rotating parts could result in death | Keep away from rotating Opening cap on hot radiator | Allow radiator to cool down
or serious injury. could result in death or before opening cap.
serious injury.

AO

Ex| re to corrosiye.
col i

injury.

Tx

|

rial | Wear protective gloves when

Smoking materials,open flames, | Keep smoking materials, open flames,
handling battery.

or other forms of ignition near the | and other forms of ignition away from the
battery.

battery could cause explosion
resulting in death or serious injury.

o o

REAR DOO
A DANGER INTERIOR DETAIL

110295
- OEm o EE o EE B B BN B BN B BN BN BN B B Em Em W

Entering electrical
compartment while equipment
is in operation will result in
death or serious injury.

a“~

Shut down equipment before
entering electrical
compartment.

107251

® O— |

BALLAST
BOXES D
DETAIL

o \

@/

111504_A
111917_A
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Night-Lite V-Series

8.6 - Interior Decals

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 110295 ENGINE-RADIATOR-BATTERY WARNING DECAL 1
2 107251 HAZARDOUS VOLTAGE DANGER DECAL 3

8.6
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Aljmand

8.7 - Wordless Left Side Decals

SN 39-000001 and UP

gt ﬁgi‘?'ir :[ A A 4
= Y €«
N e

/I\ 111111

A
=0= A

! /II\

LEFT SIDE

i
{Q |/ yr—

@

— Iy

&

®

2 B2
® X v

a
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A v

SPTT
7]
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111916_A
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Night-Lite V-Series

8.7 - Wordless Left Side Decals

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 112134 ALLMAND WHITE GOLD STRIPE DECAL 1
2 112233 NIGHT-LITE V-SERIES LEFT DECAL 1
3 107980 WORDLESS VERTICAL TOWER 3 PANEL WARNING DECAL 1
4 107984 WORDLESS POWER DANGER/OUTRIGGERS WARNING DECAL 1
5 107254 ?RKLIFT DECAL 2
6 107462 OWN POSITION DECAL 1
7 108354 5 ECAL 1
8 1

107532 WO WINCH CAUTION DECAL

%

/\
%

&

O//t.

8.7

%
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Aljmand

8.8 - Wordless Left Side Door Panels and Back Side Decals

SN 39-000001 and UP

" Parts &
A“Lﬂd Service

Contact your authorized dealer
or visit
www.allmand.com
or call
1-800-562-1373

107975

104753

104880

BACK SIDE

LEFT SIDE DOOR
PANELS DECALS

ULTRA LOW SULFUR FUEL ONLY.
S =15 MG/KG

®

111916_A

111918_A
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Night-Lite V-Series

8.8 - Wordless Left Side Door Panels and Back Side Decals
SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 112232 ALLMAND BLACK 21 INCH DECAL 1
2 112234 NIGHT-LITE V-SERIES RIGHT DECAL 1
3 107992 WWW.ALLMAND.COM DECAL 1
4 107975 PARTS & SERVICE DECAL 1
5 104880 RDLESS HAZARDOUS VOLTAGE DANGER DECAL 1
6 107967 SULFUR FUEL DECAL 1
7 107993 TURED IN THE USA DECAL 1
8 104753 2

TIE %INT DECAL
O

K
/\
e
%
C.
%
27

8.8
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Aljmand

8.9 - Wordless Right Side Decals

SN 39-000001 and UP

S/

B

® ®

{:J
®

RIGHT SIDE

o
o] 111916_A

111918_A
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Night-Lite V-Series

8.9 - Wordless Right Side Decals

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 112134 ALLMAND WHITE GOLD STRIPE DECAL 1
2 112234 NIGHT-LITE V-SERIES RIGHT DECAL 1
3 107980 WORDLESS VERTICAL TOWER 3 PANEL WARNING DECAL 1
4 107529 WORDLESS HOT SURFACE WARNING DECAL 1
5 107254 F@RKLIFT DECAL 2
6 107462 OWN POSITION DECAL 1
7 107973 AIN DECAL 1
8 108354 1
9 107969 1

G RSU N %/AI‘_
T
Q.
@)
%
O//t.
%

8.9
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Aljmand

8.10 - Wordless Front Side Decals

SN 39-000001 and UP

LIGHT BAR DETAIL

|
L\ (o2

N %
2 ad |
AN

| O
NUA S
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oooooo FRONT SIDE
® :
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Night-Lite V-Series

8.10 - Wordless Front Side Decals

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 112232 ALLMAND BLACK 21 INCH DECAL 1
2 112233 NIGHT-LITE V-SERIES LEFT DECAL 1
3 107980 WORDLESS VERTICAL TOWER 3 PANEL WARNING DECAL 1
4 109012 WORDLESS HAZARDOUS VOLTAGE VERTICAL DANGER DECAL 1
5 107462 TJE DOWN POSITION DECAL 2
6 107459 I{ 1

%R ALIGNMENT DECAL

8.10

Night-Lite V-Series Parts Catalog
©2017 Allmand™ Bros., Inc.



Aljmand

8.11 - Wordless Top Side Decals
SN 39-000001 and UP

sy | AR
1045 kg.

Reim |© ®

105 km/h (65 mph) max ~ TOP SIDE

$9588359 Xssm

111111

<5< j

Lo]

111916_A
111918_A
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Night-Lite V-Series

8.11 - Wordless Top Side Decals
SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 107985 WORDLESS EXCESSIVE TOWING DECAL 1
2 107453 LIFT HOOK WEIGHT DECAL 1
3 107991 WORDLESS OPERATOR WARNING DECAL 1
4 110303 MANUAL WINCH TOWER INSTRUCTIONS DECAL 1

110304 CTRIC WINCH TOWER INSTRUCTIONS DECAL 1
107256 ANUAL WINCH TOWER INSTRUCTIONS DECAL 1
107519 L TRIC WINCH TOWER INSTRUCTIONS DECAL 1
5 110309 WO ?RADIATOR WARNING DECAL 1

o
T
.
O
%,
C}/to
7
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Aljmand

8.12 - Wordless Interior Decals
SN 39-000001 and UP

BREAKER BOX DETAIL

N4

A A G

110310 )

REAR/DOOR

INTERIORBETAIL & E ﬁ
® -
Bl
—TA& B0 A0

BALLAST : <

BOXES D F
DETAIL
INE A AT 2
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- b < -
// ~ = 111916_A
111918_A
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Night-Lite V-Series

8.12 - Wordless Interior Decals

SN 39-000001 and UP

Iltem Part No. Part Description Qty.
1 110310 WORDLESS ENGINE-RADIATOR-BATTERY WARNING DECAL 1
2 104880 WORDLESS HAZARDOUS VOLTAGE DANGER DECAL 3

8.12
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Aljmand

8.13 - CSA Decals

SN 39-000001 and UP

Using a generator indoors can kill
you in minutes. Exhaust contains
carbon monoxide, a poisonous gas
you cannot see or smell.

ANGER A A DANGER

L'utilisation d'une génératice a
l'intérieur peut vous tuer en
quelques minutes. L'échappement
contient du monoxyde de carbone,
un gaz toxique que vous ne pouvez

Never use in the home or in partly
enclosed areas, such as garages.
Use only outside and far from open
windows, doors, and vents.

pas voir ou sentir.

Ne jamais utiliser a la maison ou
dans des espaces partiellement
clos, tels que les garages. Utiliser
seulement a |'exterieur et loin des
fenétres, des portes et des
bouches d’air.

110363

BREAKER BOX DETAIL

®

Neutral bonded to frame.

inspection authorities.

Neutre mis a al masse a la carcasse
moteur.

L'apparel doit etre misa la terre
conformement aux exgences des
services d'inspection locaux.

Machine to be grounded in accordance
with requirements as outlined by local

AVIS

NOTICE

du

110362

®

Holdrege, Nebraska

Allmand
q¥ A||mand

CSA File Number: 204930

For electrical equipment only.

Pour matériel électrique seulement.

-

110361

®

112398_A

BACK SIDE
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Night-Lite V-Series

8.13 - CSA Decals

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 110361 DECAL CSA MARK 1
2 110363 DECAL EXHAUST DANGER 1
3 110362 DECAL NEUTRAL / GROUNDED NOTICE 1

8.13
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Aljmand

8.14 - Electrical Information Decals
SN 39-000001 and UP

™ 4
5 kW 6 kW 6 kW 7 kW
50 Hz 60 Hz 50 Hz 60 Hz
110/220 V 120/240 V 110/220 V 120/240 V
45/23 A 50/25 A 55/27 A 58/29 A
10 10 10 10
© ©) ® ®

TOP SIDE OF
BREAKER BOX

7 kW
60 Hz
120/240 V
58/29 A
10

112701_A
112702_A
112703_A
112704_A
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Night-Lite V-Series

8.14 - Electrical Information Decals

SN 39-000001 and UP

Item Part No. Part Description Qty.
1 112124 DECAL ELECTRICAL INFO 5kW 50Hz 1 PHASE 1
2 112123 DECAL ELECTRICAL INFO 6kW 60Hz 1 PHASE 1
3 112126 DECAL ELECTRICAL INFO 6kW 50Hz 1 PHASE 1
4 112125 DECAL ELECTRICAL INFO 7kW 60Hz 1 PHASE 1

8.14
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8.15 - LSC Autostart Decal

SN 39-000001 and UP

AWARNING

AUTO

AUTOMATIC ENGINE
START

Engine may start
unexpectedly.

Always stop machine, and
disconnect battery before servicing.
Refer to Operator manual for
specific instructions.

105939

AWARNING

|

AUTOMATES ENGINE
START

EBEEE=
== = ===
. J . J

TOP SIDE OF
BREAKER BOX

112622_A
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Night-Lite V-Series

8.15 - LSC Autostart Decal

SN 39-000001 and UP

Item

Part No.

Part Description

Qty.

105939

LSC AUTOSTART WARNING DECAL

8.15
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Allmand

BRIGHTER. WARMER. SAFER.

Allmand Bros., Inc.
1502 West 4th Avenue
Holdrege, NE 68949
phone: (308) 995-4495 < toll free: (800) 562-1373
fax: (308) 995-5887

www.allmand.com

Reliability, performance, and integrity since 1938

13-0267






